MA

INSPECTION 2007002171A
CNAS L0095 CNAS IB 0011

Page 1 of 24 Pages

No.: RZUN2009-0182

TEST REPORT

NAME OF SAMPLE: Lithium-ion rechargeable battery

CLIENT: DONG GUAN LARGE ELECTRONICS CO., LTD.

CLASSIFICATION OF TEST: Commission Test

Guangzhou Vkan\Certification’and Testing Institute
IHEA)

QJ/11.4010-03-2009.02



TEST REPORT

No.: RZUN2009-0182 Page 2 of 24 Pages
Commissioned by: DONG GUAN LARGE ELECTRONICS Name of samples: Lithium-ion rechargeable
CO., LTD. battery

Commissioner address: HUANGJIN 2-WAY, BAIMA
INDUSTRIAL ZONE, NAN CHENG DISTRICT, DONGGUAN | Type/Model:
CITY, GUANDONG, P.R. CHINA : 103450 7,4V 1600mAh 11,84Wh

Manufacturer: DONG GUAN LARGE ELECTRONICS CO., )
LTD. Appearance: Blue

Manufacturer  address: HUANGJIN 2-WAY, BAIMA
INDUSTRIAL ZONE, NAN CHENG DISTRICT, DONGGUAN | Trade mark: LARGE
CITY, GUANDONG, P.R. CHINA :

Package of goods: Polyethylene package &

Factory: DONG GUAN LARGE ELECTRONICS CO., LTD.
s corrugated carton

Factory address: HUANGJIN 2-WAY, BAIMA INDUSTRIAL
ZONE, NAN CHENG DISTRICT, DONGGUAN CITY, Sample status: The sample’s status is good.
GUANDONG, P.R. CHINA :

Classification of test: Commission Test Quantity of sample: 1 Package; 28 Batteries, 20

Cells
1 28 , 20
Tested according to: Sample identification: p1#, b1# -b28#, c1# -c20#
:ST/SG/AC.10/11/Rev.4+A2:2007 Section 38.3 D pl#, bl# -b28#, cl# -c20#

Test item: 7 items Means of receiving: Submitted by manufacturer

7
Receiving date: 2009-07-20 Completing date: 2009-08-19

2009 07 20 2009 08 19

Test conclusion:

The Lithium-ion rechargeable batteries by DONG GUAN LARGE ELECTRONICS CO., LTD. are tested accordin
to Section 38.3 of Amendments to the Fourth Revised Edition of the Recommendations on the Transport of
Dangerous Goods, Manual of Test and Criteria (ST/SG/AC.10/11/Rev.4+A2:2007 Section 38.3).

38.3
Test result: Pass

2009.08.20

Approved by: Reviewed by: Huang Kun Tested by: Zhang Siyao

- Rop~ T o o
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Description and illustration of the sample:

The samples’ status is good.

The rating of Lithium-ion rechargeable batteries are 103450, 7,4V, 1600mAh and 11,84Wh.
103050 7,4V 1600mAh 11,84Wh

The size of Battery is 70><51>10,50(mm).
70><51>10.50(mm)

The conditions of the batteries of sample No. b1# to b4# are at first cycle, in fully charged state.
bl#-ba#
The conditions of the batteries of sample No. b5# to b8# are at first cycle, in fully discharged state.
b5# -b8#
The conditions of the batteries of sample No. b9# to b12# are after fifty cycles ending in fully charged
state.
bo# -b12#
The conditions of the batteries of sample No. b13# to b16# are after fifty cycles ending in fully
discharged state.
b13# -b16#
The conditions of the batteries of sample No. b17# to b20# are at first cycle, in fully charged state.
b17#-b20#
The conditions of the batteries of sample No. b21# to b24# are after fifty cycles ending in fully charged
state.
b21# -b24#
The conditions of the batteries of sample No. b25# to b28# are for backup.
b25# -b28#
The conditions of component cells of sample No. c1# to c10# are at first cycle at 50% of the design
rated capacity, in fully charged state.
cl# -c10# 50%
The conditions of component cells of sample No. c10# to c20 # are at first cycle, in fully discharged
state.
c10# -c20#

Description of the sampling procedure:

Description of the deviation from the standard, if any:
: /

Remarks:

Throughout this report a comma is used as the decimal separator.
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Photos of Samples and markings/

Battery/ (103450 7,4V 1600mAh)

TG
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Photos of Samples and markings/

Battery/ (103450 7,4V 1600mAh)
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Photos of Samples and markings/

Cell/ ( 103450AHJ 3,7V 1600mAh)
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Photos of Samples and markings/

Cell/ ( 103450AHJ 3,7V 1600mAh)
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Photos of Samples and markings/

Packages
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Clause Requirements

Result

Verdict

38.3 Lithium Batteries/

38.3.1 Purpose/

38.3.2 Scope/

38.3.3 Sample requirements/

2|21 2|0

38.3.4 Procedure/

sequence./ 1 5

Test 1 to 5 must be conducted in

batteries/ 6 8

Test 6 and 8 should be conducted
using not otherwise tested cells or

on cycled batteries/ 7
1 5

Test 7 may be conducted using
undamaged batteries previously used
in tests 1 to 5 for purposes of testing

QJ/11.4010-03-2009.02
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Clause Requirements Result Verdict
38.3.4.1 Test 1: Altitude simulation/ 1 P
38.3.4.1.1 |Purpose/ N
This test simulates air transport under low-pressure conditions/ N
38.3.4.1.2 |Test procedure/ N
Test cells and batteries shall be stored at a pressure of 11,6kPa or less for at least N
six hour at ambient temperature (205 )/ 205
11.6kpa 6
38.3.4.1.3 |Requirement/ P
Cells and batteries no mass loss/
Batteries mass of pre- | Sample No. b1# b2# b3# ba# N
test
Mass ((gg)) 75,089 | 74,727 | 74508 | 75416
Sample No. | o, b6 b7# b8t
Mass ((gg)) 74,404 | 74,724 | 75112 | 75,244
Sample No. | o, b10# b1l# b12#
Mass ((gg)) 74,145 | 74,791 | 74,075 | 75,186
sampleNo. | oy | pras | bis# | bies
Mass ((5’)) 75,052 | 75406 | 75,146 | 74,915
tBattenes mass of after- | Sample No. b4 bo# b3# ba# N
est
Mass ((gg)) 75,084 | 74,722 | 74502 | 75411
Sample No. | o, b6 b7# bat
Mass ((gg)) 74,399 | 74,718 | 75,107 | 75,238
Sample No. | o, b10# b1l# bl2#
Mass ((gg)) 74,139 | 74,786 | 74,070 | 75,181
sampleNo. | oy | pras | bis# | bies
Mass ((5’)) 75,047 | 75,401 | 75,141 | 74,909
The mass loss of
batteries (%) Sample No. |, b2# b3# ba# P
Mass loss (%)= (M pre-test 5
- Maeriest) X 100 / My, | MASS10SSO0) 6 00 | 506 | 0008 | 0,006

(%)

QJ/11.4010-03-2009.02
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Clause Requirements Result Verdict
test Sample No.
Mass loss limit: =0,1% b5# b6# b7# b8
0,
Mass 1ossC0) 4006 | 0,008 | 0006 | 0007
(%)
%)= ( Sample No. | 0., b10# b11# b12#
- Mass loss(%)
) x 100 / (%) 0,008 0,006 0,006 0,006
SampleNo. | p1sy | piag | bis# | bie#
- =
0,
0,1% Mass 'OSS(E)/S) 0,006 | 0,006 | 0006 | 0,008
No leakage, no venting, | Sample No. P
no disassembly, no b1# b2# b3# bag#
rupture and no fire
Status ok ok ok ok
Sample No. | 5y b6t b7# b8t
Status ok ok ok ok
Sample No. | oy b10# | bli# | bio#
Status ok ok ok ok
SampleNo. | p1sy | piag | bis# | bie#
Status ok ok ok ok
Open circuit voltage changed not less than 90%, The requirement relating to P
voltage is not applicable to test cells and batteries at full discharged states.
Open circuit voltage of | Sample No. N
pre-test (V) b1# b2# b3# b4#
Voltage (V)
8,358 8,351 8,356 8,356
V) V)
Sample No. | g, b10# | bll# | biz#
Voltage (XB) 8363 | 8365 | 8358 | 8358
Open circuit voltage of | Sample No. N
after-test (V) bl# b2# b3# b4#
Voltage (V)
8,350 8,343 8,349 8,349
V) V)
Sample No. | g, b10# | bll# | biz#

QJ/11.4010-03-2009.02
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Clause Requirements Result Verdict
Voltage (23) 8356 | 8360 | 8351 | 8348
The change rate P
between pre-testand | SAMPIENO | b2# b3# ba#
after test of open circuit
voltage
Change rate
(Change rate = V gpier-test
'V pre-test X100%0) 99,90 99,90 99,91 99,91
Limited Change rate:
(%)
=90%
Sample No | o b10# | bll# | bi2#
/ Change rate
99,91 99,94 99,91 99,88
=
90% (%)
38,3,4,2 Test 2: Thermal test/ 2: P
38,3,4,2,1 |Purpose/ N
This test assesses cell and battery seal integrity and internal electrical connections, N
The test is conducted using rapid and extreme temperature changes/
38,3,4,2,2 |Test procedure/ N
Test cells and batteries are to be stored for at least six hours at a test temperature N
equal to 7542 , followed by storage for at least six hours at a test temperature
equal to -40=%x2 , The maximum time interval between test temperature extremes
is 30 minutes, This procedure is to be repeated 10 times, after which all test cells
and batteries are to be stored for 24 hours at ambient temperature (205 ), For
large cells and batteries the duration of exposure to the test temperature extremes
should be at least 12 hours./ 7542 6
12 4042 6
12 10
205 24
38,3,4,2,3 |Requirements/ P
Cells and batteries Mass loss limit: =0,1% / =0,1%
Mass of pre-test Sample No. b4 b2 b3# ba# N
Mass ((g)) 75,084 | 74,722 | 74,502 | 75,411
Sample No. | gy b6# b7# bs#
Mass ((g)) 74,399 | 74,718 | 75,107 | 75,238
Sample No. | gy b10# | bll# | bil2#

QJ/11.4010-03-2009.02
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Clause Requirements Result Verdict
Mass ((g)) 74,139 | 74,786 | 74,070 | 75,181
SampleNo- | p1ay | pia# | bis# | bie#
Mass ((g)) 75,047 | 75401 | 75141 | 74,909
Mass of after-test Sample No. b1# b2# b3# ba# N
Mass ((g)) 75,076 | 74,714 | 74,492 | 75,401
Sample No. b5# b6# b7# b8#
Massg)) 74,391 | 74,711 | 75,100 | 75,230
Sample No. bo# b10# b11# b12#
Massg)) 74,131 | 74,780 | 74,061 | 75,171
Sample No. b13# b14# b15# b16#
Mass ((g)) 75,039 | 75,393 | 75,134 | 74,903
The mass loss of
batteries (%) sample o bi# b2# b3# ba# "
Mass loss (%)= (M pre-
Morrion) E( (:)L)OO( / l\'[/’lr:r:St Mass loss(%)
test 0 0.010 0010 OO oo
Mass loss limit: =0,1% 5 (/IO) N
Mass loss(%)
0,010 0,009 0,009 0,010
04)= ! ’ ' ’
()= %)
)x 100/ Sample No. | ., blo# | bli# | blo#
. . Mass loss(%)
1 =0,1% 0,010 0,008 0,012 0,013
(%)
Mass loss(%)
0,010 0,010 0,009 0,008
(%)
No leakage, no venting, | Sample No. bl# b2# b3# b4# P
no disassembly, no :
rupture and no fire Status ok ok ok ok
Sample No. b5# b6# b7# b8#
Status ok ok ok ok
Sample No. bo# b10# b11# b12#
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Clause Requirements Result Verdict
Status ok ok ok ok
SampleNo- | 3 | p1as | bis# | biew
Status ok ok ok ok
Open circuit voltage changed not less than 90%, The requirement relating to P
voltage is not applicable to test cells and batteries at full discharged states.
90
Open circuit voltage of | Sample No. bl# b2# b3# ba# N
pre-test (V)
Voltage (23) 8350 | 8343 | 8349 | 8349
V)
Sample No. | g, b10# | bll# | biz#
Voltage (\(/\)//) 8356 | 8360 | 8351 | 8,348
Open circuit voltage of | Sample No. bl1# b2# b3# ba# N
after-test (V)
Voltage (\(/\)//) 8230 | 8225 | 8226 | 8234
V
) Sample No. | oy blo# | bll# | bl2#
Voltage (\(/\)//) 8246 | 8251 | 8222 | 8217
The change rate Sample No. P
between pre-test and P bl# b2# b3 b4z
after test of open circuit
voltage
(Change rate = V after-test Change rate
I'Vpre-test X100%) 98,56 | 9858 | 9852 | 98,62
Limited Change rate:
=90% (%)
Sample No. | g, b10# | bll# | biz#
/ Change rate
98,68 98,69 98,45 98,43
= %
90% )

QJ/11.4010-03-2009.02
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Clause Requirements Result Verdict
38,3,4,3 |Test 3: Vibration/ 3: P
38,3,4,3,1 |Purpose/ N
This test simulates vibration during transport/ N
38,3,4,3,2 |Test procedure/ N
Cells and batteries are firmly secured to the platform of the vibration machine N
without distorting the cells in such a manner as to faithfully transmit the vibration,
The vibration shall be a sinusoidal waveform with a logarithmic sweep between 7
Hz and 200 Hz and back to 7 Hz traversed in 15 minutes, This cycle shall be
repeated 12 times for a total of 3 hours for each of three mutually perpendicular
mounting position of the cell, One of the directions of vibration must be
perpendicular to the terminal face, The logarithmic frequency sweep is as follows:
from 7 Hz a peak acceleration of 1 gn is maintained until 18 Hz is reached, The
amplitude is then maintained at 0,8 mm (1,6 mm total excursion) and the frequency
increased until a peak acceleration of 8 gn occurs (approximately 50Hz), A peak
acceleration of 8 gn is then maintained until the frequency is increased to 200 Hz/
THZ 200HZ THZ 15
12 3
38,3,4,3,3 |Requirements/
P
Cells and batteries Mass loss limit: =<0,1%/ =0,1%
Mass of before-test Sample No. b1# b2# b3# ba# N
Mass ((g%) 75,076 | 74,714 | 74,492 | 75,401
Sample No. | ., b6 b7# bt
Mass ((gg)) 74,301 | 74,711 | 75,100 | 75,230
Sample No. | oy b10# | bll# | bil2#
Mass ((g%) 74,131 | 74,780 | 74,061 | 75171
SampleNo. | 134 | bla# | bis# | bie#
Mass ((g)) 75,039 | 75393 | 75134 | 74,903
Mass of after-test Sample No. b1# b2# b3# ba# N
Mass ((g%) 75,074 | 74714 | 74,492 | 75,400
Sample No. | ., b6 b7# bt
Mass ((gg)) 74,301 | 74,710 | 75,008 | 75,230
Sample No. | oy b10# | bll# | bil2#
Mass ((gg)) 74,130 | 74,780 | 74,061 | 75171

QJ/11.4010-03-2009.02
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Clause

Requirements Result Verdict
SampleNo- | p1ay | pia# | bis# | bie#
Mass ((g)) 75,038 | 75392 | 75,134 | 74,902
The mass loss of Sample No. p
batteries (%) . b1# b2# b3# ba#
Mass loss (%)= (Mpre-test | Mass loss(%)
- Mater-test) X 100 / M. 0,002 0,000 0,000 0,001
test (%)
Mass loss limit: =0,1%
Sample No. | ., b6 b7# bt
Mass loss(%)
0,000 0,001 0,002 0,000
(%)= ( (%)
)x 100 / SampleNo. | yo4 | bio# | bli# | bios
Mass loss(%)
—0.1% 0,001 | 0,000 | 0000 | 0,000
(%)
SampleNo- |y 1oy | pra# | bis# | bie#
Mass loss(%)
0,001 0,001 0,000 0,001
(%)
No leakage, no venting, | Sample No. b1# b2# b3# ba# P
no disassembly, no :
rupture and no fire Status ok ok ok ok
Sample No. | ., b6 b7# bt
Status ok ok ok ok
Sample No. | o, b10# | bll# | bi2#
Status ok ok ok ok
Sample No- | 1oy | pia# | bis# | bie#
Status ok ok ok ok
Open circuit voltage changed not less than 90%, The requirement relating to P
voltage is not applicable to test cells and batteries at full discharged states.
90
Open circuit voltage of | Sample No. |, bo# b3# ba# N
pre-test (V)
Voltage (23) 8230 | 8225 | 8226 | 8,234
V)
Sample No. | oy b10# | bll# | bio#
Voltage (23) 8246 | 8251 | 8222 | 8,217

QJ/11.4010-03-2009.02
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Clause Requirements Result Verdict
Open circuit voltage of | Sample No. b1# b2# b3# ba# N
after-test (V)
Voltage (23) 8226 | 8223 | 8223 | 8231
V)
Sample No. | oy b10# | bll# | bi2#
Voltage (23) 8243 | 8248 | 8220 | 8214
(Change rate = Vageries | SAMPIENO. |, b2# b3# ba# P
'V pre-test X100%)
Change rate
Limited Change rate: ger
—90% 99,95 99,97 99,96 99,96
- (%)
/ Sample No. | oy b10# | bll# | biz#
Change rate
90 = 99,96 99,96 99,97 99,96
(%)
38,3,4,4 |Test 4: Shock/Test 4: P
38,3,4,4,1 |Purpose/ N
This test simulates possible impacts during transport/ N
38,3,4,4,2 |Test procedure/ N
Test cells and batteries shall be secured to the testing machine by means of a rigid N
mount which will support all mounting surfaces of each test battery, Each cell or
battery shall be subjected to a half-sine shock of peak acceleration of 150 gn and
pulse duration of 6 milliseconds, Each cell or battery shall be subjected to three
shocks in the positive direction followed by three shocks in the negative direction of
three mutually perpendicular mounting positions of the cell or battery for a total of
18 shocks, However, large cells and large batteries shall be subjected to a half-
sine or peak acceleration of 50 gn and pulse duration of 11 milliseconds, Each cell
or battery is subjected to three shocks in the positive direction followed by three
shocks in the positive direction followed by the negative direction of each of three
mutually perpendicular mounting positions of the cell for a total of 18 shocks
150gn 6
18
38,3,4,4,3 |Requirements/ P
Cells and batteries no mass lost=0,1%/ 0.1%
Mass of pre-test Sample No. b1# b2# b3# ba# N
Mass ((5’)) 75,074 | 74,714 | 74,492 | 75,400
Sample No. | ey b6# b7# b8#

QJ/11.4010-03-2009.02



Ref. No. RZUN2009-0182

Page 18 of 24 Pages

Clause Requirements Result Verdict
Mass((g)) 74,391 | 74,710 | 75,098 | 75,230
Sample No. bo# b10# b11# b12#
MaSS((g])) 74,130 | 74,780 | 74,061 | 75171
Sample No. b13# b14# b15# b16#
Mass((g)) 75,038 | 75,392 | 75,134 | 74,902
Mass of after-test Sample No. b1# b2# b3# ba# N
Mass((g])) 75,074 74,713 74,490 75,400
Sample No. b5# b6# b7# b8#
Mass((g)) 74,390 | 74,710 | 75,098 | 75,229
Sample No. bo# b10# b11# b12#
Mass((g])) 74,127 74,780 74,058 75,170
Sample No. b13# b14# b15# b16#
Mass((gg)) 75,038 | 75,390 | 75,131 | 74,900
The mass loss of P
batorioe 90 Sample No. b1# b2# b3# ba#
Mass loss (%)= (Mpre-test [ Mass loss(%
e o e (f%)‘;) 0,000 0,001 0,002 0,000
test/ Sample No.
Mass loss limit: =0,1% Po# o i e
0,
Mass Iossg/o) 0,001 0,000 0,000 0,001
(%)
(%)= ( Sample No. bo# b10# b11# b12#
- 0
)X 100/ Mass '055(%) 0,003 | 0000 | 0003 | 0,001
Sample No. b13# b14# b15# bl6#
0.1% Mass loss(%) 0.000 0.002 0,003 0,002
6| ’ | ’
No leakage, no venting, | Sample No. |/, b2# b3# ba# P
no disassembly, no
rupture and no fire Status ok ok ok ok
Sample No. b5# b6# b7# b8#
Status ok ok ok ok
Sample No. b9 b10# b11# b12#
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Clause Requirements Result Verdict
Status ok ok ok ok
SampleNo- | p1ay | bia# | bis# | bie#
Status ok ok ok ok
Open circuit voltage changed not less than 90%, The requirement relating to P
voltage is not applicable to test cells and batteries at full discharged states.
90
Open circuit voltage of | Sample No. bl# b2# b3# ba# N
pre-test (V)
Voltage (X}) 8226 | 8223 | 8223 | 8,231
V)
Sample No. | g bl0# | bll# | bl2#
Voltage (23) 8243 | 8248 | 8220 | 8214
Open circuit voltage of | Sample No. bl# b2# b3# ba# N
after-test (V)
Voltage (23) 8224 | 8220 | 8221 | 8229
V)
Sample No. | g bl0# | bll# | bl2#
Voltage (23) 8240 | 8245 | 8218 | 8211
(Change rate = Vggertest | Sample No. P
Vet X100%) bl# b2# b3# ba#
Limited Change rate: | Change rate
=90%
- 99,97 99,96 99,97 99,97
/ (%)
_ Sample No. | g, bl0# | bll# | bl2#
20% - Change rate
99,96 99,96 99,97 99,96
(%)
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Ref. No. RZUN2009-0182

Page 20 of 24 Pages

Clause Requirements Result Verdict
38,3,4,5 Test 5: External Short Circuit/ 5 P
38,3,4,5,1 |Purpose/ N
This test simulates an external short circuit/ N
38,3,4,5,2 |Test procedure/ N
The cell or battery to be tested shall be temperature stabilized so that its external N
case temperature reaches 552 and then the cell or battery shall be subjected
to a short circuit condition with a total external resistance of less than 0,1 ohm at 55
=+2 , This short circuit condition is continued for at least one hour after the cell or
battery external case temperature has returned to 552 ,the cell or battery must
be observed for a further six hour for the test to be concluded,
5542 5542
0.1 1
5542 6
38,3,4,5,3 |Requirements/ P
Cells’ or batteries’ Sample No. b1# b2# b3# b4# P
external temperature
not exceed 170 Temp.(( )) 55.2 55,2 55.1 55.3
5542 g | SampleNo. |, b6 b7# be#
170 Temp'(( )) 55,2 55,1 55,3 55,2
Sample No. | o, b10# b11# b12#
Temp'(( )) 55,3 55,2 55,1 55,2
Sample No. |, o, bl4# b15# b16#
Temp'(( )) 55,3 55,3 55,2 55,2
No disassembly, no Sample No. b1# b2# b3t ba P
rupture and no fire
within six hours of this Status ok ok ok ok
test
Sample No. | o, b6 b7# bt
5542 6 St
als ok ok ok ok
Sample No. | o, b10# b11# b12#
Status ok ok ok ok
Sample No. |, 4, b14# b15# b16#
Status ok ok ok ok

QJ/11.4010-03-2009.02



Ref. No. RZUN2009-0182

Page 21 of 24 Pages

Clause Requirements Result Verdict
38,346 |Test6: Impact/ 6: P
38,3,4,6,1 |Purpose/ N
This test simulates an impact N
38,3,4,6,2 |Test procedure/ N
This test sample cell or component cell is to be placed on a flat surface, A 15,8 mm N
diameter bar is to be placed across the center of the sample, A 9,1kg mass is to be
dropped from a height of 614+2,5cm onto the sample, A cylindrical or prismatic cell
is to be impacted with its longitudinal axis of the 15,8 mm diameter curved surface
lying across the center of the wide and narrow sides will subjected to the impact,
Each sample is to be subjected to only a single impact, Separate samples are to be
used for each impact,
A coin or button cell is to be impacted with the flat surface of the sample parallel to
the flat surface and the 15,8mm diameter curved surface lying across its center,
15.8mm
9.1kg 6142.5cm
38,3,4,6,3 |Requirements/ P
Cells’ or batteries’ Sample No. cl# c2# c3# ca# P
external temperature
not exceed 170 Temp.(( )) 112.7 99,1 74.6 80.8
170 Sample No. | 5y c6t cT# c8t
Temp'(( )) 90,3 26,0 24,8 76,3
Sample No. | oy cl0# | cli# | clz#
Temp'(( )) 24,2 24,6 40,1 40,0
SampleNo. | o134 | cras | cis# | cie#
Temp'(( )) 39,6 41,1 40,3 23,7
SampleNo. | 174 | cis# | cios | coow
Temp'(( )) 23,7 23,9 24,4 24,0
No disassembly, no Sample No. cl# co# o34 cAt P
rupture and no fire
within six hours of this Status
ok ok ok ok
test
6 SampleNo. | gy cot cTH c8t
Status ok ok ok ok
Sample No. | gy clo# | cii# | cle#
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Clause Requirements Result Verdict
Status ok ok ok ok
SampleNo. | o134 | cras | cise | cie#
Status ok ok ok ok
SampleNo- | 1z | ciss | clo8 | coow
Status ok ok ok ok
38,3,4,7 |Test 7: Overcharge/ 7 P
38,3,4,7,1 |Purpose/
This test evaluates the ability of a rechargeable battery to withstand an overcharge
condition
38,3,4,7,2 |Test procedure/ N
The charge current shall be twice the manufacturer's recommended maximum N
continuous charge current, The minimum voltage of the test shall be as follows:
8,4V
2
a) When the manufacturer’s The manufacturer's recommended P
more than 18V, the minimum voltage |84V ,and The manufacturer's
of the test shall be the lesser of two | '@commended maximum continuous
times the maximum charge voltage of |charge currentis 1600mA
the battery or 22V The voltage of the test is 16,8V, and the
current is 3200mA
a)
18V 8,4V
1600mA 16,8V
22V 3200mA
b) When the manufacturer’s N
recommended charge voltage is more
than 18V, the minimum voltage of the
test shall be 1,2 times the maximum
charge voltage /
b)
18v 1.2
Tests are to be conducted at ambient temperature 205 , The duration of the test N
shall be 24 hours.
2045 24
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Clause Requirements Result Verdict
38,3,4,7,3 |Requirements/ P
No disassembly, no | SampleNo. 12, | pigy | prog | boos P
rupture and no fire .
\tl;/mlitshltr; S.T,teven days of | Status ok ok ok ok
Sample No.
b21# b22# b23# b24#
7 .
Status ok ok ok ok
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Important
The test report is invalid without the official stamp of CVC and Paging seal
of CVC.

Nobody is allowed to photocopy or partly photocopy this test report
without written permission of CVC.

3.
The test report is invalid without the signatures of Ratifier, Reviewer
and Testing engineer.

4.
The test report is invalid if altered,

5.
Objections to the test report must be submitted to CVC within 15
days,

6.
The test report is valid for the tested samples only.

7- “N’, s & 29 “P,, = & 9 “F’,

As for the test result, “N” means “not applicable”, “P” means “pass”
and “F” means “fail”.

3
Address: No.3,Tiantaiyi Road,Kaitai Avenue,Science City,Guangzhou China
(Tel) 020 32293888
(FAX) 020 32293889
(Post Code) 510663
E-mail goffice@cvc.org.cn (goffice@gtihea.com)
http://www.cvc.org.cn
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